T

F-1ai 84T B HEADLIGHT ASSY

T T R-iR 6D THE )
FEF. PART NG. CHINESE ENGLISH QTyY
1 MOTE 140 WEITRE HEADLIGHT UMIT 1
2 INDTCe33XGS BEITER HOUSIMNG , TAILLIGHT 1
3 [NDTE170 WEEMT AR FROMT LEFT TURNLIGHT ASSY 1
4 MOTE 180 BEHET LR FROMT RIGHT TURMLIGHT ASSY 1
5 |Feosooa B F M5 NUT,CLIP,M5 2
] Fl_E_I{ITI 028 HEHE45 M4.8x13 SCREW TAPPING M4 8=13 B8
7 |FeosooayH HH+ETF CLIP 2
8 INDCJO09 WEREF CLIP,SMAP FITTINMGPOYMATURAL) 3

MOTMZ1D AR Ax 10250 1




F-2{e# 8/ METER ASSY

55 il BHEWR d |
REF. PART NO. CHINESE ENGLISH QTyY
1 |NDTE120 TR SPEEDOMETER ASSY.(KPH) 1
2 |M133F040 BENR CABLE ASSY.,.SPEEDOMETER 1




F-3 {2 CGRIFISWITCH

18

& BHFHE EHER ol g
REF FART NO. CHIMESE ENGLISH aTy
1 |N121F020 HRe R Cahle comp, Throttle 1
2 |NDTEOTO-01 EEh T i 4% Switch unit starar 1
3 [NDTEOB0-0H EIEXAX Dimmer headiight 1
4 |NDTE080-02 RATHX Trun signal switch 1
5 |NDTEDB0-03 WA % Harn button 1
& [NCG1G002 EFEE Grip comp, throttle 1
7 |Mcci1coo0 EF Ik Grip, L Hanpdle 1
& |NDTEQOTO-02 Aol i Bottom cover,accelerator 1
8 [NDTEOTO-03 Tl e b Top cover, accelaralor 1
10 |MASCO40KEB1-01 EAERE Boot,rear-viaw mirror 2
11 [MABCO40 RN Mirror comp, R 1
12 |MABCO35 FHEA® Mirror comp, L. 1
13 |MABCO40KB1-02 FHEARSS Lock nut,rear-view mirrar 1
14 |NDTEOTD-04 L EEMS Mut Jhex, S 1
15  [NOTES/Q-05 E-F Screw pan 525 1




F-4 B8 L ¥ CYLINDER SUB ASSY FR BRAKE ...,ASTER

FE RS THER #E
REF PART NO. CHINESE ENGLISH aTy
1 HWDTD 307 A-01 TR b B S Bwitch front brake 1
2 |NDTD1307A-02 miEkE] LRS Cap.master cylinder 1
d  |NDTD 307 A-03 b FiiR e Hosa FR disc brake 1
4  |NDTD1307A-04 il £ 4 Clamper,brake hose 1 1
5 |[NDTD1307A-05 Al § 31 .38 2 Clamper,brake hose 2 1
& |MOTD1307 A=06 [ ird-4 Boot 1
7 |NDTDA307A-OF P3| LR & Cylinder sub assy,FR brake master 1
8 [NDTD1307A-08 el Protector 1
9 [NDTD1307A-09 TG T £ Holder,master cylinder 1
10 |NDTD1307A-10 it A IR Diaphragm 1
11 [NDTD1307A-11 i Gasket 1
12 [NDTD1307A-12 il B E EHEE Main plunger 1
13  [NDTD1307A-13 RITTER FiE Front brake laver 1
14 [NDTD1307A-14 FIE b Bolt master cylinder holder 2
15 |NDTD1307A-15 B FHEME Nut M& 1




F-5 *4TF SHADLIGHT HOUSING

) TR B 14 B i
REF. PART NO. CHINESE ENGLISH QTY
1 |NDTAOS07A FiEE L PIPE COMP_STEERING HANDLE{DISK) 1
2  |NDTCO045%55 & COVER RRHANDLE*NH262M" - 1
3 [NDTE141X65T3D01 ®WiTR HOUSING , TAILLIGHT 1
4 |578710050XY 7 5 2 M 10%1,25%50 BOLT FLANGE,M10x%1,25%50 1
5 |LOOJT130 FiEEFB RUBBER,CUSHION 1
[+ ] G167 100005 £ o I A S T R RS M1 0% .25 ML LR O 25 1
7 |Feos00g B B5T M4 8217213 NUT SPRING,M4.8x17x13 4
B |FEDMDZ28 KR B4EMA 8113 SCEEW M4 8x13 g
9 |FBO1028 F L8450 810 SCREW M4.5x19 2
10 9074105012 + FR IR TR 12 SCREW Max12 1
11 |FBO1032YH P Sk MG« 2 SCREW M5x12 2




FELMELE STEERING STEM ASSY

e T B oo
REF. PART NO. CHINESE ENGLISH QTy
1 |LODHOO0S SR S BALL SET,.STEEL,"6x23 i
2 |NCVYHOODS THRBRES BALL SET,STEEL *6=29 1
3 |LOOHOOT - FER RACE,STEERING TOP BALL 1
4 |NCVHOO4 T E RACE,STEERING BOTTOM BALL 1
5 |LODBOSA HERS NUT STEERING STEM LOCK 1
6 |LOOHO03 Bl RACE STEERING TOP CONE 1
7 |NCWHODO2 R RACE,STEERING BOTTOM CONE 1
8 |NCVBOS1 A DUST SEAL STEERING HEAD 1
g |NsozBOS0 AR STEERING STEM ASSY - 1
10 [LDODO53 HERE THREAD GOMP, STEERING HEAD TOP 1
11 |578710045XY FHE 2 T EMA0x 1 25%45 BOLT FLANGE M10x1.25%45 4
12 |LODHOOD TEawEs R STEERIMG BEARING ASSY - 1




F-7 A7 iR#E FRONT FENDER

8 RiiAD _ BHEH et )
REF. PART NO. CHINESE ENGLISH QY
1 |NDTCO11X85 BT RS R FENDER A;FR.*NHABTP* 1
2 |NDTCO12 LifkiE =] FENDER B,FR. 1
3 |FEOBOOD B 8= TMb NUT,CLIP M6 1
4 980006000 FaEops WASHER &6 1
5 |578706025 7 R AR MEx25 |BOLT, FLANGE, 625 1
E |M5SPDSALX ERsx GUIDE,FR.BRAKE CABLE 1
7 |FBO3063 Wil EDE Sxgldxd ICOLLAR, MAIN SIDE COVER®DS. Sxp13x4 1
8 |s7er08012 75 5 2 AR MEx1 2 |BOLT FLANGE,&"12 1
o |FBO4007 2 A Bt |BOLT Mx17 2

578706012 AAR=EREMEx12 { 2H ) 1

T




F-8 MR FRONT FORK

" =

- L1 |

&
s

., Ao
iy
.

4
| /

i

= BT BHER

REF. PART NO, CHINESE ENGLISH

18 |NAQEBOZ0OYE-14 oL BOLT, SOCKET,BMM 2
17 [NAQBO2OYB-15 F | WASHER, SPECIAL MM 2
18 |NAQBOZOYB-16 B O-RING 2

13




F-0 W## T % CALIPER SUB ASSY,FR BRAKE h.\STER

[

. 37 EEFRD EHEH il
REF. PART NO. CHINESE ENGLISH aTyY
1 |NDTD1307A-23 HilFE R EER Bracket sub assy. Fr.ealipar 1
2 |NDTD1307A-24 =T Bolt 2
3 |NDTD1307A-25 AiEeH T RE A S Piston 2
4 |NDTD1307A-26 A T E B Seal set,piston 4
5 |NDTD1307A-27 A e Spring.pad 1
& HDIDHI:J?A-EE METRELRHEEE Boot,pin bush 1
7 MNOTD1207A-20 HEHS Balt 1
& |NDTD1307A-30 Al A B A2 R Rubber cap 1
9 [NDTD1307A-31 HidkR T HRH - Bolt, pin 1
10 |[NDTD1307A-32 HITRERl F RS RS AR MNut 1
11 |NDTD1307A-33 AT T R pumb body 1
12 |NDTD1307A-34 L3 L ] Boot 1
13 |NDTD1307A-35 RT3 Pad sat, Fr 2

14




=

F-10 W2 H FRONT WHEEL ASSY

i) e EBFER ol
REF. PART NO. CHINESE ENGLISH aTy
1 |B18712000XY LB AT ENEMEMI2=1.25 Mut M12x1.25 1
2 |NDTD1307A-36 &R MNut,Disc plate front disc brake 5
3 |NDTD1307A-37 T & Disc plate,front disc braks 1
4 |NAQDOZDBA-D1 R Bearing d
5 |LO0DOSO ] 8 Front tire 1
6 |L00D040 ] Front tube 1
7 |NAQDDZDEA 48 56 B R Front wheel assy 1
8 |NAQDO20BA-02 BA Bearing 1

.8 [MOOD160 iR B Gear box, spesdometer 1
10 |MOOD1E0-01 iHHEFE Drive disc,speedometer 1
11 [MO0D160-02 3t Oil Seal 1
12 |MOOD160-03 Pl Speadomatar gear 1
13 |MO0OD160-04 Bl Gear box,speedometsr 1
14 |LOOLZODGE [TE ¢ Axle, front wheal 1
15 |MO01JO0LEX B EHE Collar, FR wheel side 1




F-11 E3zBREAR BRAKE PANEL

s RitiRE BEER HE
REF. PART NO. CHINESE ENGLISH QTy
16 (971010000 FHEAH P10 WASHER, ®10 1
17 |NDTD1108L ESlEhE R REAR BRAKE PANEL 1




F-13 G 8 A REAR WHEEL ASSY

8 Cyra BB 7Y )
REF. PART WO, CHINESE ENGLISH oty
16 LODPZ134 EEHD12=270/M1251.25 1

Fear axle &12=270/M12%1.25

20




[F-13 8 FUEL TANK

il EH4ERH THER wa
REF. PART NO. CHINESE EMGLISH QTY
1 |NDTCO007A 8 2 Fuel tank 1
2 s Cap fusl filler 1
3 i Packing fuel filler cap 1
4 |S7BTOB0M2 78 A IR MG 12 Bolt M&=12 4
5 [NDTE340 8 h £ MBR B R Fuel sensar comp 1
8 (817705000 7AW E2E IR EMS Nut M5 4
7 |NDTCo3s Wb T 5 Bigel 1
8 |Loo2c025 B8 3ok R R Fued fitter 1
g |M59G022 HAME DA D10=T70 Inlet oil lube long 1

10 |FEDBOD2 BT .
Clip 4
11 |N59G022 W4 D10 TO 1
21




|F.14 B EFF/EEAE SEAT/IEGAR RAI lr‘:n';..,.:lz [ =Tat*y

FE FHiRe FHER W
REF. PART NO. CHINESE ENGLISH aTy
1 |NDTAD4DEL EHF RAILRR GRAB 1
2 |578708035 7 2 AR MB35 BOLT M8x35 4
3 |NDTCO0SKBEA BEth B R SEAT ASSY. DOUBLE i
4 |NDTNG74 RiZE T B RUBBER B,SEAT SETTING 2
5 |NDTC250 R 7 BOX COMP. LUGGAGE 1
6  |M13G0ER T 0 R RUBBER,LUGGAGE BOX MOUNTING 4
7 |578706030 70 2 R MG 30 BOLT M&x30 4

8 |FBO3123 B F B 125/06 5508 5%15-020=2 COLLAR 125/06 508 5% 15-020x2 4
9 |NDTPO43 Wi g 1
10 {NDT1C185 LT} 1
11 |NDTG258 i [ 4 1
12 |LDDEDS3KE HER BATTERY ]
13 |8074105016 +F i RET M5 16 BOLT FLANGE M5<16 1
14 |FBOBOO4 i -F FM5 NUT SPRING,5MM 1

]




|F-15 2 #RAIR CLEANER

8 EHinig Ri=EH =
REF. PART NO. CHINESE ENGLISH @ATY
1 [M1320Q020-01 TIE R Air cleanar assy 1
2 |M132Q020-02 TR Filler moduls,air filter 1
3 |M132Q020-03 2 i A o R Hexagon bolt MEx20 1
4 (M1320Q020-04 TOiE AR Big pad p& 1
5 |FBO4005 R & BME=12-8 Bolt ME*12-8 2
8 |M132Q020-05 EEENE Hexagon bolt M5%20 1
7__|M132Q020-08 EI5T4TST4 BX16 Big pad g6 4
8 |M1320020 Laglof . YN Tool kit 1




F-16 j&E™ 88 EXHAUST MUFFI FR

PR Bim D FHEHR bl
REF. PART NO. CHINESE ENGLISH QTY
1 |NDTQD10KE1 P B8 1 e MUFFLER COMP.EX. 1
2 THPTHR R BASKET EX_PIPE 1
3 | 580008000LBX B ME NUT M5 2
4 |57ET08040 78 S HAREME= 40 BOLT Ma=40 1
5 |9B80008000 L@ s WASHER.PLAIN, ©B 1
& 817008000 18 EMa MUT M3 i
7  |NDTP1037A HE I ER :

8 |S578708016 7o 2 AR EEME= 16 BOLT Max16 1
g [578708025 A8 2 EAREEME= 25 BOLT Ma=25 1




F-17 B/ Eh % PEDAL/KICK STARTER A"

Wik T RS Btk B B
REF. FART MO. CHIMESE ENGLISH QTY
1 5 Bl Eh T Switch assy,RR,stop 1
2 |NDTD1BOBCR T = A Pedal comp,brake 1
3 |MASFO30 BTy e Cabla comp,brakea lock 1
4 |LOODSTS G Link,Rear brake 1
5 |NS3K04D EHHEE L% Spring.assy, RR.breke retum 1
|6 |MADKO50 EMALR Spring,stop swilch 1
7 1910020020 FFOWp2.0x20 Pin split 2.0*20 1
8 (971006000 FEEEAR Washer plain $6 1

28




IF-18 fB¥E-& FOOTREST COMP

29

idc R T B WE

REF. PART NO. CHINESE ENGLISH aTy
1 |FBO4092 € £ I MB=20 BOLT FLANGE MB8=20 4
2 |NDTA1107TA-01 S il PIPE COMP_STEP 1
3 |NDTA110TA-02 ks WASHER @8 4
4 |NDTA110TA-03 HeihE WASHER ©8 4
5 |NDTA1107A-04 BRI RUBBER, STEP 2
8 |NDTA1107A-05 | B e RUBBER,PILLION STEF 2
ri MOTATTORL-01 HRIEET FRH.FOOTREST BAR 1
B [NDTA1808L-01 DR LH,FASSENGER FOOTREST BAR 1
g |NDTA1608L-02 B ENE PLATE,PILLION STEP SIDE 2
10 |MDTA110TA-08 R NUT SIDE STAND 1
11 |NDTA1708L-02 H E HOLDER,R_PILLION STEP 1
12 |NDTA1608L-03 I BN HOLDER,L.PILLIOM STEP 1
13 |NDTA1B08L-04 HH PIN,PILLION STEP 2
14 [57870B030 R 2 AR ME=30 BOLT FLANGE,MB&x30 2
15 |578708025 Foil ks g an- e Rl T s ASIIeE A e 2




F-19F %3 CENTER STAND

FE {8 EHER e
REF. PART NO. CHINESE ENGLISH aTy

1 (910030030 FFOH2.0°30 PIN,SPLIT,3.0*30 1

2 |FBO2000 FEAFRE QITP23x1.5 WASHER @1 7xp23x1.5 1

3 |NOTA100TA WA STAND COMP. MAIN 1

4 |N59HO40 FEEH SHAFT,RR.BRAKE PIVOT 1

§ |LOOKO20 EX MR SPRING,MAIN STAND 1

6 |N59PO30LEX B REEws HOOK,MAIN STAND SPRING 1

7 |LOOGi12 £ B RUBBER,STAND STOPPER 1

31




F_EGIFR#EE% EtHEJﬁIH s LA AR T e R DA Tk A e

P E=iRE BHER ot
REF. PART NO. CHINESE ENGLISH aTy
1 |M13C180 Bk DR CASE,DRIVE CHAIN 1
2 |578306008 AALRE £MEAME=8 BOLT.FLANGE M&x8 3
3 |LooDL19 e CHAIN,DRIVE 1
4 L e JOINT,DRIVE CHAIN(DAIDG) 1
5 |578305010 AL SMME<10 BOLT FLANGE M&=10 1
6 |971006000 T EARDE WASHER $6 4
7 |LO0GO3S 0= CAP.CHAIN CASE FEEP HOLE 1
8 |NDTG009 B+ PACKING,DRIVE CHAIN CASE 1
8 |NDTACS08L-01 N ARM RR.BRAKE STOPPER 1
10 |NDTAQI08L TRER SWINGARM SUB ASSY..RR 1
11 [L241D170BX B TR CHAIN ADJUSTER ASSY 2
12 |LOOPZ026 TP 12x248-M12%1.25 BOLT, SWINGARM PIVOT®12x248-M12%1.25 1
13 |NDTAQS08L-02 T AT R BOLT A BRAKE STOPPER 1
14 |NDTADS08L-03 bRER NUT, HEX. . BMM 1
16 [618712000XY KSR ELEUREREMI2:1.25 32 NUT HEX, M10=1.25 1




F-21 EER REAR CUSHION

5= Firuaae EiE i
REF. PART NO. CHINESE ENGLISH QTY
1 |NCGBO308A E-AER REAR SHOCK ABSORBE,LH 1
2 |[NCGBO408A FEERS REAR SHOCK ABSORBE.LR 1
3 |617110000XY 1B A AR E-EHFM10=1.25 NUT M10=1.25 2
4 (960010000 #E0 WASHER, PLAIN, 10MM 2
5 |971010000 FEEAS 10 WASHER,PLAIN, 10MM 2

6 |57BT10D35XKY o R E AR EM10x1 25%35 BOLT M10=1.25%35 2

34




|F-22 54848 REAR FENDER

Fe EF R FHER g
REF. PART NO. CHINESE ENGLISH Qry
1 |NDTC370 &= 8 REAR REFLECTOR ASSY 1
2 |NDTiCO15 G RiR FENDER,RR. 1
3 |NDTPOS8 RHERH 1
4 |8074108012 +FHFRARTMS=12 SCREW M5=12 4
5 |FBRO1026 F M ik B45M4 Bx13 BOLT FLANGE M4.8=13 4
B |578708012 7RI 2 MG 12 BOLT MGE=12 3
7 | 960006000 Fi@Eps WASHER @6 3




F-23 FR{T REAR COMBINATI

____..-'
{
—

] T BHER T
REF. PART NO, CHINESE ENGLISH aTy
1 |NDTE210 . {1g=N:1 LIGHT ASSY..RR.COMBINATION 1
2 |NDTE210-01 BT =4 HOUSING , TAILIGHT 1
3 |NDTE210-02 BT ® TAILLIGHT WIRNESS 1
4 |NDTE210-03 WETTE BULE WINKER({12V 10W){STANLEY) 2
5 |NDTE210-04 RATE# BULB, TAILLIGHT{12V 15/SW)(STANLEY) 1
& |S78708020 S A EE WM EME=20 BOLT,FLANGE M&=20 2
7 |FED30SBLY il A EOE 58 5x8-p20x2 COLLAR, TAILLIGHT MOUNTING $6 5xE 5x8-h20x2 2
8 |FBO1023 FRA45M 2x13 BOLT FLANGE M4 2x13 4
g |FBO1026 F sk 845M4. Bx13 BOLT FLANGE M4.Bx13 1
10 |NOD1G118 T=E RUBBER RING 1




F-25 X8 WIRING HARNES

Fe FFiws BHEEH o
REF. PART NO. CHINESE ENGLISH aTy
1 |NDTEDOO e=ct: 4= WIRE HARNESS 1
2 |N231G03S HEREH® WIRE HARNESS BAND 4
3 |LOOEOSO =& 2 J-N: col 1
4 |NOOFEQ10 o R R IGNITION COIL 1
5 |578305015 ~ASWEE W aME-18 BOLT MS=18 2
6 |LOGED4D e a=Y FLASH RELAY 1
7 |LootEDZO R e REGULATOR 1
8 |LOOFEO3D S e gR O STARTING RELAY 1
o |NSSE330 Glon & HORM 1
10 |578708016 Fo 2 AR MG 16 BOLT M&x16 1
11 |578706012 AT miREME=12 BOLT Ma=12 1

JCOLEQI0~-4 el A




F-25 3 FRAME BODY

e T HIR FiEsk s
REF. PART NO. CHINESE EMGLISH aTyY
1 |NDT1ADDOTA T4 B A BODY COMP. FRAME 1
2 [NDTAOOZ i A STAY . FR.TOP COVER 1
3 |FBO10O3BCR KW ME=1E SCREW ME=16 2
4 1960008000 FHREPE WASHER 8 2
5 |S78708115 M R EME=115 BOLT M&x115 1
B |S578708105 A A AR EME= 105 BOLT Max105 1
7 |971008000 FiEMAL DR WASHER 8 2
8 (930008000 FHERNEEOS WASHER ©8 2
9 |617008000 18 AR EME NUT M3 2
10 (NAQ4KDOD FEHER KEY SET 1
11 |819006010 + F L T ME < 10 SCREW ME=10 3
12 |NDTG287 Rtk 1
13 |NDTPO48 e s 5 LOCK SEAT,SEAT 1
14 |NDTFOG0 Bt R SEAT CABLE 1

e j=]




IF-26 WE R/ FRONT COVER

3 ESRE THER £
REF. PART NO, CHINESE ENGLISH QTY
1 INDTC185X65T30D10 BIfER COVER,FR.TOP 1
2 |NDCJOO1 BHEET CLIP,SNAP FITTINGIPO)MATURAL) 6
3 |B074105018 TEHFEBITM5=18 SCREW M5=16 2
4 IMTEGO39 g WASHER 2

NDTM210 HE I 10x50 3

41




IF-27 st iR

B & T e R EHER s
REF. PART NO. CHINESE ENGLISH Qry
1 |NDTC105 RPEHE (pafde. G PN aif Front section, mid hood 1
2 |NDTC834X65 PR AR (L va Wb 1

! ) A .I

3 |NDTC110 RifEEE () aidos eded w Rear zection,mid hood
4 |FBDBOO3 & TFM5 Clip M5 4
5 |9074105012 +E AT M5 %12 Serew MEw12 4
6 |FBO1026 F S 845M4 Bx13 Scraw M4.8x%13 &
7 |Fe0ioazack ok g 2 SRR 1
[na7szoze N8R e 1 72 1
950006000 T @06 1

g




F-28 =4 REAR SIDE COVER

EFs THRA FHEE R
REF. PART NO. CHINESE EMGLISH QTyY
1 NDTCOESXES E& _ COVER TAIL 1
2 |NDTCOO5XesT3D09 | HEi ) REAR SIDE COVER.EH 1
3 |NDTCOROXE5TIDOS |(XIEdk REAR SIDE COVER.LH 1
4 INDTCO6S. EME Side cover LH 1
5 [NDTCO70 R Side cover RH 1
8 [NDTC128X85TID0 |EHAE COVER L.MAIN PIPE SIDE 1
7 |NDTC127X65T301M0 |HHEAE COVER R.MAIN PIPE SIDE 1
8 |NDTC257Y0G 1 TFERE COVER, R.MAIN PIPE SIDE 1
8 |INDTC288%Y005G ETARNE COVER L.MAIM PIFE SIDE 1
10 |NDTC935 R EEIE 1
11 |NDOTPO52 HBHUET=SR bracket, left windshield cover 1
12 |NDTPo53 ERHET=ER braclet. Right windshield cover 1
13 |578706016 AR HEEME16 BOLT ME=18 2

44




F-20 ¥ T A Tool Ki

75 TR0 EHER id
REF. PART NO. ] CHINESE ENGLISH ary
1 [LooNoos T B4 Tool bag 1
2  |LOONCOS o 48 £ Shp-joint pliers 1

LOONOOE AFAEFMS 1
3 [LOONDO HALFEEMEF Spark plug wrench 1
4  [LOONGO2 eS8 Di.i:-la-and scraw driver 1
5 |LOONDO3 FO&EFax10 Open-ended spanner §x10 1
6 |LOOMNONS FOmFE12=14 Dpan-ended spanner 1 2x14 1
7 |LOO2NODOCK Fi%E T B &R Tool Kit 1
B |LOONOOS FREF13%15 Open-ended spanner 13x15 1

48




